

# My Company Name

My Address

To: Mikey Mann Fire House  
 #200 524 - 2 Street SE.  
 Administration Office  
 McMartin KS  
 20410

# Concrete Test Report

Project Number: M99-05-813  
 Set Number: 1  
 Report Date: 07/06/05  
 Copies To: CLIENT  
 Sampled By: EGT/MT  
 Tested By: EGT/MT  
 Date Cast: 07/06/05  
 Time Cast: 8:00  
 Date Received: MAY 12/99

Project: Concrete Inspection  
 90912 - 15th Street Redwood

Specimen	Test Date	Age at Test	Diameter	Length	Max. Load	Area	Strength	Frac. Type		
7948	07/13/05	7	6	12	133365	28.27	4716.82	A	A	
7949	07/13/05	7	6.5	12	139865	33.18	4214.95	B	B	
7950	07/13/05	7	6.5	12	135922	33.18	4096.12	B	B	
7951	08/03/05	28	5.5	12	129899	23.76	5467.52	C	C	
7952	08/03/05	28	6	12	138591	28.27	4901.65	C	C	
7953	08/03/05	28	6.5	12	139658	33.18	4208.71	C	C	
									D	
									E	
									F	

<u>SPECIFICATIONS</u>	
Specified Strength	4500 @ 28 days
Specified Slump	3.5
Specified Air	NIL
Cement Type	10
Admixture	PLASTICIZER
Max. Agg. Size	3/4 inch

<u>MEASUREMENTS</u>	
Measured Slump	5.5
Measured Air	1.2
Material Temp.	64
Air Temp.	60
Curing Conditions	FIELD
Initial Curing Temperatures	
Mould Type	PLASTIC

<u>TICKET INFORMATION</u>	
Supplier	BURNCO
Batch Time	7:30
Truck Number	304
Mix Number	35C2001
Ticket Number	96996
Load Volume	4
Cummulative Volume	4

<u>COMMENTS</u>	
LOCATION:	OGILVIE/ADM MILLING
WEATHER DESCRIPTION:	Sunny
COMMENT:	Note: In order to calculate compressive strength in PSI, you must set the Strength factor under the options menu to 1. Then you can enter loads in pounds and diameters in inches.
My Company Name	_____

Reporting of these test results constitutes a testing service only. Engineering interpretation or evaluation of test results is provided only on written request.